
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
[...]
Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
9610 Kingspoint Road, Houston, Harris County, Texas  77075 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Walid Samarneh 

Credential (P.E, P.G., Ph.D., etc.): P.E. 

Title: Managing Engineer, Houston Public Works 

Mailing Address: 10500 Bellaire Boulevard 

City, State, Zip Code: Houston, Texas 77072 

Phone No.: 832-395-5771 Ext.: Click here to enter text. Fax No.: 832-395-5838 

E-mail Address: walid.samarneh@houstontx.gov 

2. List the county in which the facility is located: Harris 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

To Harris County Flood Control District (HCFCD) ditch A120-00-00, thence to Clear Creek 
Above Tidal in Segment No. 1102 of the San Jacinto-Brazos Coastal Basin 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report).  

Provide original photographs of any structures 50 years or older on the property. N/A 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☒   Vibration effects during construction or as a result of project design 

☒   Additional phases of development that are planned for the future 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Sealing caves, fractures, sinkholes, other karst features 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
The current and proposed construction for the Interim II and Final Phases are expected to 
disturb approximately 1 acre of existing cleared land each, with excavation for concrete 
foundations of no more than 10 foot depth. 

2. Describe existing disturbances, vegetation, and land use:  
Existing disturbances, vegetation, and land use are those typical of wastewater treatment 
facilities. 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
N/A 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 

 



Vicinity Map and Edited USGS Map 
Reproduced Portion of 7.5-minute USGS Quadrangle Map – Friendswood, TX 

9/10/2024 

 

 

 

 



City of Houston | Houston Public Works | Houston Water

Technical Report 1.0, Section 2.A.

Attachment 6

Treatment Process Description



9/3/2024 

CITY OF HOUSTON 
SOUTHEAST WWTF 

TPDES PERMIT RENEWAL 
 

TREATMENT PROCESS DESCRIPTION 

EXISTING/INTERIM I PHASE 

Influent flow passes through a bar screen, followed by biological treatment using activated sludge 
(biological nitrification-combined and activated sludge-complete mix), followed by secondary 
clarification, eƯluent filters, chlorination, dechlorination, and discharge to the receiving stream. 
Sludge is treated by aerobic digestion, followed by a thickener, and dewatering using a belt filter 
press. Processed sludge is hauled by a registered transporter to a permitted landfill. 

 

INTERIM II PHASE 

The same treatment process will be used for the Interim II phase as is described in the 
Existing/Interim I Phase above. Additional treatment units will be added to increase treatment 
capacity. 

 

FINAL PHASE 

The same treatment process will be used for the Final phase as is described in the Existing/Interim I 
and Interim II Phases above. Additional treatment units will be added to increase treatment 
capacity. 

 



City of Houston | Houston Public Works | Houston Water

Attachment 7

Treatment Units

Technical Report 1.0, Section 2.B.



EXISTING/INTERIM I PHASE

Unit Quantity Dimensions

Bar Screen 2

Influent Channel 1 15' x 165' x 20'

Mixed Channel 1 15' x 165' x 20'

RAS Channel 1 15' x 275' x 10'

Aeration Basin 5 15' x 110' x 30'

Clarifier 2 12' SWD x 135' Diameter

Clarifier 2 12' SWD x 90' Diameter

Effluent Filters 2 84' x 16'

Chlorine Contact Basin (parallel operation) 4 17.5' x 60' x 10'

Chlorine Contact Basin (influent channel) 1 17.5' x 43.5' x 10'

Chlorine Contact Basin (effluent channel) 1 17.5' x 43.5' x 14'

Sludge Thickener 1 2370 sq ft

Sludge Digester 6 15' x 110' x 30'

Belt Filter Press 1

CITY OF HOUSTON
SOUTHEAST WWTF

TPDES PERMIT RENEWAL

TREATMENT UNITS

9/3/2024



INTERIM II PHASE

Unit Quantity Dimensions

Bar Screen 2

Influent Channel 2 15' x 165' x 20'

Mixed Channel 2 15' x 165' x 20'

RAS Channel 1 15' x 275' x 10'

Aeration Basin 11 15' x 110' x 30'

Clarifier 3 12' SWD x 135' Diameter

Clarifier 2 12' SWD x 90' Diameter

Effluent Filters 2 84' x 16'

Chlorine Contact Basin (parallel operation) 5 17.5' x 60' x 10'

Chlorine Contact Basin (influent channel) 1 17.5' x 43.5' x 10'

Chlorine Contact Basin (effluent channel) 1 17.5' x 43.5' x 14'

Sludge Thickener 1 2370 sq ft

Sludge Digester 6 15' x 110' x 30'

Belt Filter Press 2

FINAL PHASE

Unit Quantity Dimensions

Bar Screen 3

Influent Channel 3 15' x 165' x 20'

Mixed Channel 3 15' x 165' x 20'

RAS Channel 1 15' x 275' x 10'

Aeration Basin 15 15' x 110' x 30'

Clarifier 4 12' SWD x 135' Diameter

Clarifier 2 12' SWD x 90' Diameter

Effluent Filters 2 84' x 16'

Chlorine Contact Basin (parallel operation) 8 17.5' x 60' x 10'

Chlorine Contact Basin (influent channel) 1 17.5' x 43.5' x 10'

Chlorine Contact Basin (effluent channel) 1 17.5' x 43.5' x 14'

Sludge Thickener 1 2370 sq ft

Sludge Digester 10 15' x 110' x 30'

Belt Filter Press 3

9/3/2024



City of Houston | Houston Public Works | Houston Water

Attachment 8

Process Flow Diagram

Technical Report 1.0, Section 2.C.



M
L

R
A

S

R
A

SC
H

LO
R

IN
E

 
C

O
N

T
A

C
T

ML

RAS

R
A

S

cu

WAS

A
E

R
A

T
IO

N

A
E

R
A

T
IO

N

C
LA

R
IF

IE
R

E
F

F
LU

E
N

T

A
E

R
A

T
IO

N

A
E

R
A

T
IO

N

E
F

F
LU

E
N

T
 

F
IL

T
E

R
S

F
LU

M
E

C
LA

R
IF

IE
R

A
E

R
A

T
IO

N

INFLUENT
STRUCT.

INFLUENT

S
LU

D
G

E
 

T
O

 
LA

N
D

F
IL

L

BELT PRESS

O
N

S
IT

E
 L

IF
T

 S
T

A
T

IO
N

 P
U

M
P

S

B
LO

W
E

R
S

D
IG

E
S

T
E

R

O
N

S
IT

E
 L

IF
T

 S
T

A
T

IO
N

 P
U

M
P

S

D
IG

E
S

T
E

R

WAS

 M
L

D
IG

E
S

T
E

R

D
IG

E
S

T
E

R

ft

WAS

T
H

IC
K

E
N

E
R

C
LA

R
IF

IE
R

D
IG

E
S

T
E

R

C
LA

R
IF

IE
R

G
R

IT
 

R
E

M
O

V
A

L
D

IG
E

S
T

E
R

B
LO

W
E

R
S

THIC
KENED S

LU
DGE

P
E

R
M

IT
T

E
D

 F
LO

W
 L

IM
IT

S

N
A

26
.4

N
A

O
V

E
R

A
L

L
 P

L
A

N
T

 C
A

P
A

C
IT

Y
 (

M
G

D
)

THIC

K
E

Y
 M

A
P

 N
U

M
B

E
R

57
0K

Q
U

A
D

R
A

N
T

S
O

U
T

H
W

E
S

T
P

LA
N

T
6.

8
26

.4
D

IS
IN

F
E

C
T

IO
N

5.
33

32
.3

A
V

G
.

2 
H

R
 P

E
A

K
S

E
C

O
N

D
A

R
Y

 C
LA

R
IF

IE
R

S
16

.2
32

.4

H
O

U
S

T
O

N
, 

T
X

  
7

70
7

5
LI

F
T

 S
T

A
T

IO
N

53
.2

1
62

.2
9

A
E

R
A

T
IO

N
 S

Y
S

T
E

M
6.

8

S
O

U
T

H
E

A
S

T
 W

W
T

P
 -

 P
R

O
C

E
S

S
 F

L
O

W
 D

IA
G

R
A

M

U
N

IT
 P

R
O

C
E

S
S

 C
A

P
A

C
IT

Y
 (

M
G

D
)

9
6

1
0

 K
IN

G
S

P
O

IN
T

F
IR

M
T

O
T

A
L

D
E

S
IG

N
2 

H
R

 P
E

A
K

P
L

A
N

T
 L

O
C

A
T

IO
N

co
nf

irm
ed

 0
8/

20
24

EX
IS

TI
N

G
/IN

TE
R

IM
 I 

PH
A

SE











City of Houston | Houston Public Works | Houston Water

Attachment 9

Site Drawing

Technical Report 1.0, Section 3





City of Houston | Houston Public Works | Houston Water

Attachment 10

Summary Transmittal Letter and TCEQ Approval Letter

Technical Report 1.0, Section 6.A.



 

11490 Westheimer Rd.., Suite 700 

Houston, Texas 77077 

tel: 713-423-7300 

fax: 713-840-0173 

 

April 20, 2020 

 

 

Mr. Louis C. Herrin III, P.E. 

Sr. Engineer, Technical Support/Wastewater Permitting Section 

Texas Commission on Environmental Quality - MC 148 

P.O. Box 13087 

Austin, Texas 78711-3087 

 

Permittee: City of Houston, Texas 

Permit No.: TPDES Permit No. WQ0010495079 

Project Name: Southeast Wastewater Treatment Plant Improvements – Package I 

County: Harris County, Texas 

Subject: Chapter 217.6 Summary Transmittal Letter 

 

Dear Mr. Herrin: 

The purpose of this letter is to provide the Texas Commission on Environmental Quality (TCEQ) 

with the information necessary to comply with the requirements of §217.6 of the TCEQ's rules 

entitled, "Design Criteria for Wastewater Systems."  The necessary information includes: 

 Project: Southeast WWTP Improvements/Expansion - Package 1 

City of Houston WBS No.: R-000265-0126-3 

TPDES Permit No. WQ0010495079 

9610 Kingspoint Rd.  

Houston, TX 77075 

Harris County 

 Engineering Firm: CDM Smith Inc. (TPBE Firm Registration F-3043) 

11490 Westheimer Rd., Suite 700 

Houston, Texas 77077 

Design Engineer: Mr. Christopher K. Varnon, P.E.  (PE# 97453) 

Phone: (713) 423-7313 

 Owner: City of Houston 

Attn:  Mr. Gauher Khan, P.E. 

 

 



 

 

Mr. Louis C. Herrin III, P.E. 

April 20, 2020 

Page 2 

 
 

041520-Chapter 217 6 Summary Transmittal Letter -Southeast WWTP Improvements - Pkg 1 

 Scope: 

A. The project is generally an expansion of capacity from 5.33 MGD ADF to 10.2 MGD ADF. 

Water is pumped to the headworks from both on and off-site lift stations. No modifications 

are required to the onsite lift station as part of this project. The existing headworks includes 

two mechanically raked bar screen channels.  A new manually raked bar screen bypass 

channel will be added as part of this project and  a new channel will be added so that a 

mechanically raked bar screen can be installed in a future project. Screened flow will be 

distributed to the aeration basins from a new splitter structure, to be added with this project, 

where return sludge will be combined with raw influent from the headworks. The aeration 

basins are conventional activated sludge basins with coarse bubble diffusers and will consist 

of five existing basins and six basins that will be converted from aerobic digesters as part of 

this project.  Flow from all eleven aeration basins combine into a single effluent channel from 

which flow is distributed to secondary clarifiers (four existing and one new 135-fot diameter 

clarifier to be added as part of this project). Secondary effluent combines into the chlorine 

contact channel influent box where sodium hypochlorite is injected and mixed.  Flow is 

distributed through an inlet channel to the parallel chlorine contact channels (four existing 

and three new channels to be added as part of this project) and recombined in an effluent 

channel. Sodium bisulfite is injected upstream of two parshall flumes (one existing and one to 

be added as part of this project) used for flow measurement, after which flow is combined 

into a single new outfall pipe, to replace the existing outfall pipe as part of this project. Sludge 

is wasted to new aerated sludge holding tanks, to be constructed in this project and replace 

the existing aerobic digesters, which employ fill/decant thickening. Thickened sludge will be 

dewatered using two existing belt filter presses. A new blower building will be constructed to 

supplement aeration air provided by one of two existing blower buildings to remain in 

service.  The other blower building will be demolished to make room for the new splitter 

structure.  Two new electrical buildings will be constructed as part of this project, one to 

house new main incoming electrical service and switchgear to handle the expanded electrical 

load, and one to feed power to new equipment in the clarifier area as well as replace 

distribution equipment for existing loads in this area. 

B. A list of the scope of modifications for each process area is included below:  

a. Headworks (modifications to existing structure): 

i. Demolition of existing scum screen and replacement with new static scum 

screens, separate from Headworks. 

ii. Construction of new bypass flow channel and manually raked bar screen to 

handle future peak flow. 



 

 

Mr. Louis C. Herrin III, P.E. 

April 20, 2020 

Page 3 

 
 

041520-Chapter 217 6 Summary Transmittal Letter -Southeast WWTP Improvements - Pkg 1 

iii. Construction of new bar screen channel for a future mechanically raked bar 

screen to supplement capacity of two existing mechanically raked channels. 

b. Splitter (new structure) 

i. New hydraulic flow split to three chambers, one to existing aeration basins, 

one to existing digesters to be converted to aeration basins, and one to future 

aeration basins. 

ii. RAS transfer pump station to take gravity flow of RAS from existing RAS 

channel and pump upstream of flow slit weirs to mix with incoming flow from 

headworks.  Pump station to include WAS pumps to transfer waste sludge to 

new aerobic sludge holding tanks. 

c. Aeration Basins (modifications to existing structure): 

i. Existing six aerobic digesters (common wall to existing aeration basins) to be 

converted to aeration basins. 

ii. New aeration air distribution header along north side of combined aeration 

basin structure to allow connection from new blower building. 

iii. New effluent gates in existing digesters to be converted to aeration basins. 

iv. Minor modifications to structure to modify flow path. 

v. Demolition of existing WAS pump and sludge transfer pumps (to thickener) 

and relocation of transfer pumps (between basins) to new aerated sludge 

holding tanks. 

d. Existing Blower Building No. 1 (demolished structure) 

i. Demolition of existing blower building with four positive displacement 

blowers to make room for new splitter structure. 

e. New Blower Building No. 1 (new structure) 

i. Pre-engineered metal building to house three new medium voltage, single-

stage, integrally geared centrifugal blowers to supplement aeration air to 

expanded aeration basins. 

ii. Electrical room to house motor starters for new blowers. 

f. New Secondary Clarifier (new structure) 



 

 

Mr. Louis C. Herrin III, P.E. 

April 20, 2020 

Page 4 

 
 

041520-Chapter 217 6 Summary Transmittal Letter -Southeast WWTP Improvements - Pkg 1 

i. Spiral blade 135-foot diameter secondary clarifier, matching size of two larger 

existing clarifiers. 

ii. Double-disk scum pump to pump scum to new static scum screens 

iii. RAS pump station to transfer return sludge from the new clarifier to existing 

RAS channel. 

iv. Drain pump station to allow for dewatering of clarifier. 

g. Clarifier Electrical Building (new structure) 

i. New precast concrete electrical building to house motor starters for new 

clarifier and associated equipment as well as relocated motor starters for 

existing clarifiers and associated equipment. 

h. Effluent Filter Structure (modifications to existing structure) 

i. Demolition of filter equipment no longer in service. 

i. Chlorine Contact Basins (modifications toexisting structure) 

i. Construction of three new channels to supplement four existing channels. 

ii. Addition of vertical shaft mixer for chemical mixing to replace induction 

mixers no longer in service. 

iii. Addition of sodium bisulfite feed pump to existing pump building to allow 

pumped flow to two injection points upstream of two parshall flumes. 

j. Parshall Flume and Outfall Structure (new structure) 

i. Construct new Parshall Flume structure to operate in parallel to existing 

flume. 

ii. New 60-inch outfall pipe to replace the existing 48-in outfall pipe. 

k. Aerated Sludge Holding Tanks (new structure) 

i. New aerated sludge holding tanks to replace aerobic digesters converted to 

aeration basins. 

ii. New belt press feed pumps to feed existing belt presses 

iii. New positive displacement aerated sludge holding tank blowers 



 

 

Mr. Louis C. Herrin III, P.E. 

April 20, 2020 

Page 5 

 
 

041520-Chapter 217 6 Summary Transmittal Letter -Southeast WWTP Improvements - Pkg 1 

 There are no innovative or nonconforming technologies which are proposed as part of this 

project. 

 The plans and specifications which describe the project identified in this letter were prepared 

to be in compliance with the requirements of Chapter 217 except for the two items described 

below: 

1. 217.153(b)(1): The proposed aeration basin freeboard will be approximately 10” at 

worst case flow conditions with a clarifier out of service and approximately 15” 

freeboard under average flow conditions.  Record drawings indicate the design 

freeboard at the aeration basins was previously 15” at peak flow with all clarifiers in 

service, so this is a continuation of a prior design basis and a variance of the Chapter 

217 requirement of 18” freeboard at peak flow.   

2. 217.190(a)(1): While the permitted BOD5 and TSS limits are 5 mg/L and 12 mg/L, 

the proposed plan does not include effluent filters.  The existing travelling bridge 

filters have been out of service and in a state of disrepair for over 10 years and the 

City has maintained a long record of permit compliance at this facility.   The City is 

proposing to retain the existing effluent filter structure at its current location if 

future effluent filtration is required.  As well, the clarifiers are conservatively 

designed for surface area, depth, and volume for suspended solids removal.  See 

attached clarifier sizing calculations. 

Based on my best professional judgment, I Christopher Varnon, P.E. certify that the requested 

variances from Chapter 217 will not threaten public health or the environment. 

If you have any questions regarding this project, please contact me at (713) 423-7313 or 

VarnonCK@cdmsmith.com. 

Sincerely 

 

Christopher K. Varnon, P.E. 

Project Manager 

CDM Smith Inc. 

TBPE Firm Registration No. F-3043 

 

cc: Mr. Stephen Smith, TCEQ Regional Office Water Program Manager 

 Mr. Gauher Khan, P.E., City of Houston, Supervising Engineer, Capital Projects 

 CDM Smith Project File No. 8138-236521 

 



 

 

Mr. Louis C. Herrin III, P.E. 

April 20, 2020 

Page 6 

 
 

041520-Chapter 217 6 Summary Transmittal Letter -Southeast WWTP Improvements - Pkg 1 

Attachments: Proposed Site Plan 

 Clarifier Calculations 











City of Houston | Houston Public Works | Houston Water

Attachment 11

Buffer Zone Map

Technical Report 1.0, Section 6.B.





City of Houston | Houston Public Works | Houston Water

Technical Report 1.0, Section 5.G.1.

Solids Management Plan

Attachment 12











City of Houston | Houston Public Works | Houston Water

Attachment 13

Laboratory Test Reports and COCs

Technical Report 1.0, Section 7, Table 1.0(2)